
ASSEMBLY INSTRUCTIONS

COASTER FINE FURNITURE

Fine Furniture for every stage of life

223041KE (B1&B2)  
Eastern King Bed

PAGE 1 OF 4 
COASTERFURNITURE.COM REVISION 0 : 06/26/2023



ITEM:223041KE (B1&B2)
ASSEMBLY INSTRUCTIONS

ASSEMBLY TIPS:

WARNING!

ASSEMBLY TIME

B1 ( BOX 1)

A
HEADBOARD 

PANEL
1PC D 1PC

B FOOTBOARD 1PC E 4PCS

C
RIGHT 

HEADBOARD LEG
1PC F

LEFT 

HEADBOARD 

LEG

BED SLAT

BED SLAT 

SUPPORT WITH 

LEVELER

8PCS

B2 ( BOX 2)

G BED RAIL 2PCS

B 1PCHB 1PC

HARDWARE IDENTIFICATION
Z-B1 (BOX 1) - HARDWARE PACK IS LOCATED IN 223041KE (B1)

1 6PCS 4 1PC

LOCK WASHER 6PCS 5 1PC

3

(1/4" - BLK)

FLAT WASHER
(1/4" x 13mm - BLK)

6PCS

6

SMALL ALLEN 
WRENCH

(M4 x 60mm - BLK)

BIG ALLEN 
WRENCH

(M5 x 65mm - BLK)

FLAT HEAD 
SCREW

(M4 x 32mm - RBW)

8PCS

NOTE:
Phillips head screw driver is required in the assembly process; however, manufacturer does not provide this item.

COASTERFURNITURE.COM

223041KE(B1)

FROM BOX 1 

HEADBOARD 

COMPLETE

223041KE(B1)

FROM BOX 1
FOOTBOARD

1. Don’t attempt to repair or modify parts that are broken or defective.  Please contact the store

immediately.

2. This product is for home use only and not intended for commercial establishments.

1. Remove hardware from box and sort by size.

2. Please check to see that all hardware and parts are present prior to start of assembly.

3. Please follow attached instructions in the same sequence as numbered to assure fast & easy assembly.

PARTS IDENTIFICATION

20 MINUTES

PAGE 2 OF 4

oO

 BOLT
(M6 x 30mm - BLK)

2

 

 



ITEM:223041KE (B1&B2)

ASSEMBLY INSTRUCTIONS

STEP 1

STEP 3

COASTERFURNITURE.COMPAGE 3 OF 4

**BACK VIEW**

Note: Please take note of the marking sticker

( L & R) on the headboard legs.

  

 

STICKER RIGHT
 

STICKER LEFT
 

2
4

3
1

 

 

 

 

 

LOOSEN

 

HB

 

F

 

STEP 2

F

E
F

E

G

B

5

G

C

A D



ITEM:223041KE (B1&B2)

ASSEMBLY INSTRUCTIONS

COMPLETE

COASTERFURNITURE.COMPAGE 4 OF 4

leveler

 
6 6

E

 

 

 

 

4.1

4.3

4.2

TIGHTEN 

leveler

F

F
E

G

STEP 5

STEP 4

E

G



ITEM:223041KE 

COASTERFURNITURE.COM

83.00"

Note : Dimension tolerance ± 5%

81.00"

56.25"

73.75"

79.25"

76.75"

Inner Size: 76.75"W x 81.00"D

14.50"

8.75"
16.50"

8.50"

75.00"

78.50"

3.25"










ENGLISH


Pull the drawer and take out the Bunfoot carton ( B ). Attach the Bunfoot ( B ) at the bottom Night Stand ( A ) used JCBC ( 1 ) with Spring Washer ( 2 )


 WITH USE SCREW WILL BECOME LOOSE CHECK TIGHTNESS OF ALL SCREW EVERY 6-8 WEEKS.


1
2


3
B


4


ÉTAPE 1: Tirez le tiroir et sortez le carton Bunfoot (B). Fixez le Bunfoot (B) au bas de la table de nuit (A) utilisé JCBC (1) avec la rondelle à ressort (2)


1
2


3
B


4


INSTRUCTIONS D'ASSEMBLAGE 


 REMARQUE: SERRER LES VIS PERIODEMENT AVEC LA VIS D'UTILISATION. DEVENIR LIBRE VÉRIFIER L'ÉTANCHÉITÉ DE TOUTE LA VIS TOUTES LES 6 À 8 SEMAINES.


FRANCE












Pull the drawer and take out the Bunfoot carton ( B ). Attach the Bunfoot ( B ) at the bottom Night Stand ( A ) used JCBC ( 1 ) with Spring Washer ( 2 )
Flat Washer ( 3 ) and tighten with Allen Wrench ( 4 ).


STEP 1 :


ASSEMBLY  INSTRUCTIONS


COMPLETED ASSEMBLY 


NOTE : MUST TIGHTEN SCREWS PERIODICALLY WITH USE SCREW WILL BECOME LOOSE CHECK TIGHTNESS OF ALL SCREW EVERY 6-8 WEEKS.


MODEL  : 0170A


QTY


1 pc


4
pcs


QTY


4
PCS


4
PCS


Flat Washer 1/4"ID x 13mmOD Blk


4
PCS


   ALLEN KEY       m4x65mm Blk


1 pc


A


B


ÉTAPE 1: Tirez le tiroir et sortez le carton Bunfoot (B). Fixez le Bunfoot (B) au bas de la table de nuit (A) utilisé JCBC (1) avec la rondelle à ressort (2)
Rondelle plate (3) et serrer avec une clé Allen (4).


ASSEMBLAGE TERMINÉ   


 : 0170A
LA TABLE DE NUIT


Qté


1 pce


4
pces


Qté
BOULON JCBC M6 x 50mm


4
pces


Rondelle A Ressort 1/4" Rbw
4


pces


Rondelle Plate 1/4" ID x 13mm
4


pces


1 pce


A


B


INSTRUCTIONS D'ASSEMBLAGE 


 REMARQUE: SERRER LES VIS PERIODEMENT AVEC LA VIS D'UTILISATION. DEVENIR LIBRE VÉRIFIER L'ÉTANCHÉITÉ DE TOUTE LA VIS TOUTES LES 6 À 8 SEMAINES.








Pull the drawer and take out the Bunfoot carton ( B ). Attach the Bunfoot ( B ) at the bottom Night Stand ( A ) used JCBC ( 1 ) with Spring Washer ( 2 )


 WITH USE SCREW WILL BECOME LOOSE CHECK TIGHTNESS OF ALL SCREW EVERY 6-8 WEEKS.


3
B


NOTE : MUST TIGHTEN SCREWS 


MODEL  : 0170A
CHEST


(BOX 1)


NO ITEM


A


DRESSER


B


BUN FOOT


BOX OF  DRESSER
(BOX 1)


HARDWARE LIST
(BOX 1)


NO ITEM


1


JCBC M6 x 50mm


2


Spring Washer    1/4" Rbw


3


Flat Washer 1/4"ID x 13mmOD Blk


4


   ALLEN KEY       m4x65mm Blk


3
B


MODÈLE  : 0170A
COMMODE


 REMARQUE: SERRER LES VIS PERIODEMENT AVEC LA VIS D'UTILISATION. DEVENIR LIBRE VÉRIFIER L'ÉTANCHÉITÉ DE TOUTE LA VIS TOUTES LES 6 À 8 SEMAINES.  REMARQUE: SERRER LES VIS PERIODEMENT AVEC LA VIS D'UTILISATION. DEVENIR LIBRE VÉRIFIER L'ÉTANCHÉITÉ DE TOUTE LA VIS TOUTES LES 6 À 8 SEMAINES.


N° Liste de pièces


A


COMMODE


B


Pied de pain


BOITE DE COMMODE
(Carton 1)


(Cart. 1)
QUINCAILLERIE


N° Liste de pièces


1


BOULON JCBC M6 x 50mm


2


Rondelle A Ressort 1/4" Rbw


3


Rondelle Plate 1/4" ID x 13mm
OD Nre


4


CLÉ ALLEN m4 x 65mm NRE


ÉTAPE 1: Tirez le tiroir et sortez le carton Bunfoot (B). Fixez le Bunfoot (B) au bas de la table de nuit (A) utilisé JCBC (1) avec la rondelle à ressort (2)








ENGLISH


Pull the drawer and take out the Bunfoot carton ( B ). Attach the Bunfoot ( B ) at the bottom Night Stand ( A ) used JCBC ( 1 ) with Spring Washer ( 2 )
Flat Washer ( 3 ) and tighten with Allen Wrench ( 4 ).


STEP 1 :


ASSEMBLY  INSTRUCTIONS


NOTE : MUST TIGHTEN SCREWS PERIODICALLY WITH USE SCREW WILL BECOME LOOSE CHECK TIGHTNESS OF ALL SCREW EVERY 6-8 WEEKS.


MODEL  : 0170A
CHEST


(BOX 1)


NO ITEM QTY


A


CHEST


1 pc


B


BUN FOOT


4
pcs


BOX OF  CHEST
(BOX 1)


HARDWARE LIST
(BOX 1)


NO ITEM QTY


1


JCBC M6 x 50mm


4
PCS


2


Spring Washer    1/4" Rbw


4
PCS


3


Flat Washer 1/4"ID x 13mmOD Blk


4
PCS


4


   ALLEN KEY       m4x65mm Blk


1 pc


A


MODÈLE  : 0170A
COMMODE


A


INSTRUCTIONS D'ASSEMBLAGE 


 REMARQUE: SERRER LES VIS PERIODEMENT AVEC LA VIS D'UTILISATION. DEVENIR LIBRE VÉRIFIER L'ÉTANCHÉITÉ DE TOUTE LA VIS TOUTES LES 6 À 8 SEMAINES.


N° Liste de pièces Qté


A


COMMODE


1 pce


B


Pied de pain


4
pces


BOITE DE COMMODE
(Carton 1)


(Cart. 1)
QUINCAILLERIE


N° Liste de pièces Qté


1


BOULON JCBC M6 x 50mm


4
pces


2


Rondelle A Ressort 1/4" Rbw
4


pces


3


Rondelle Plate 1/4" ID x 13mm
OD Nre 4


pces


4


CLÉ ALLEN m4 x 65mm NRE


1 pce


ÉTAPE 1: Tirez le tiroir et sortez le carton Bunfoot (B). Fixez le Bunfoot (B) au bas de la table de nuit (A) utilisé JCBC (1) avec la rondelle à ressort (2)
Rondelle plate (3) et serrer avec une clé Allen (4).


FRANCE










